@ clement

PASS 5 i 1470 voM:

Peak Offset: 14,848 SWT: 1.0ms

1 MHz
3 MHz

Peak: 5417.50 MHz, 60.23 dBuV/m
Avg: 5353.50 MHz, 48.47 dBuV/m

140 4|
& 1204
F
s [
= 100 -
= |
S |
7 80 f
-] / .
@ / \
= 60 £ X 5 ak

A N\
EREr g | S IV I SR
40
5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475

Plot 7-1051. ANTENNA WF7A (PK & AVG, CH.60, 802.11N, MCS2)
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Plot 7-1052. ANTENNA WF7A (PK & AVG, CH.60, 802.11N, MCS4)
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Plot 7-1053. ANTENNA WF7A (PK & AVG, CH.60, 802.11N, MCS7)

. ; RBW: 1 MHz  pegk: 5350.50 MHz, 63.09 dBuV/m
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Plot 7-1054. ANTENNA WF7A (PK & AVG, CH.64, 802.11N, MCS2)
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Plot 7-1055. ANTENNA WF7A (PK & AVG, CH.64, 802.11N, MCS4)

SUfneec RBW:1MHZ  peak: 5351.25 MHz, 68.77 dBuV/m
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Plot 7-1056. ANTENNA WF7A (PK & AVG, CH.64, 802.11N, MCS7)
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beak Tace. RBW: 1 MHZ  peak: 5466.00 MHz, 63.27 dBuV/m i ooy RBW: 1 MHZ  peak: 5469.75 MHz, 59.02 dBuV/m
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Plot 7-1057. ANTENNA WF7A (PK & AVG, CH.100, 802.11N, MCS2) Plot 7-1060. ANTENNA WF7A (PK & AVG, CH.104, 802.11N, MCS4)
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Plot 7-1058. ANTENNA WF7A (PK & AVG, CH.100, 802.11N, MCS4) Plot 7-1061. ANTENNA WF7A (PK & AVG, CH.104, 802.11N, MCS7)
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Plot 7-1059. ANTENNA WF7A (PK & AVG, CH.100, 802.11N, MCS7) Plot 7-1062. ANTENNA WF7A (PK, CH.136, 802.11N, MCS2)
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Trace: Maxtiold  RBw: 1 Mz 5725.75 MHz Trace: Maxtiold  Rew: 1 Mz 5725.75 MHz
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Plot 7-1063 Plot 7-1063. ANTENNA WF7A (PK, CH.136, 802.11N, MCS4)
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Plot 7-1066. ANTENNA WF7A (PK, CH.140, 802.11N, MCS4)

Trace: MaxHold RBW: 1 MHz 5728.00 MHz Trace: MaxHold RBW: 1 MHz 5725.50 MHz
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Plot 7-1064. ANTENNA WF7A (PK, CH.136, 802.11N, MCS7)
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Plot 7-1067. ANTENNA WF7A (PK, CH.140, 802.11N, MCS7)
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Plot 7-1065. ANTENNA WF7A (PK, CH.140, 802.11N, MCS2)
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Plot 7-1068. ANTENNA WF7A (PK, CH.149, 802.11N, MCS2)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270065-11-R1.BCG

Test Dates:
11/29/2024 - 1/15/2024

EUT Type:

. Page 404 of 547
Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Trace: MaxHold  RBW: 1 MHz 5743.55 MHz
PASS Detector: PK VBW: 3 Mz 118.19 dBUV/m
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Plot 7-1069. ANTENNA WF7A (PK, CH.149, 802.11N, MCS4)
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Plot 7-1070. ANTENNA WF7A (PK, CH.149, 802.11N, MCS7)
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Plot 7-1071. ANTENNA WF7A (PK, CH.165, 802.11N, MCS2)
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Plot 7-1072. ANTENNA WF7A (PK, CH.165, 802.11N, MCS4)

Trace: M?xHold RBWE 1 MHz 5961.65 MHz
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Plot 7-1073. ANTENNA WF7A (PK, CH.165, 802.11N, MCS7)

RBW: 1MHz  peak: 5148.25 MHz, 63.08 dBUV/m
Peak Trace .
PASS Ay, Offet 14,30 YONE: D Cme Avg: 5149.75 MHz, 50.94 dBuV/m
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Plot 7-1074. ANTENNA WF7A (PK & AVG, CH.36, 802.11AX(SU), MCS2)
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Deak 1iace. RBW: 1 MHz  peak: 5149.75 MHz, 64.88 dBuV/m Deak 1iace. RBW: 1 MHZ  peak: 5147.00 MHz, 63.91 dBuV/m
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Plot 7-1075. ANTENNA WF7A (PK & AVG, CH.36, 802.11AX(SU), MCS4) Plot 7-1078. ANTENNA WF7A (PK & AVG, CH.40, 802.11AX(SU), MCS4)
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Plot 7-1076. ANTENNA WF7A (PK & AVG, CH.36, 802.11AX(SU), MCS11) Plot 7-1079. ANTENNA WF7A (PK & AVG, CH.40, 802.11AX(SU), MCS11)
RBW: 1 MHZ  peak: 5149.25 MHz, 61.23 dBuV/m RBW: 1 MHZ  peak: 5351.50 MHz, 62.83 dBuV/m
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Plot 7-1077. ANTENNA WF7A (PK & AVG, CH.40, 802.11AX(SU), MCS2) Plot 7-1080. ANTENNA WF7A (PK & AVG, CH.60, 802.11AX(SU), MCS2)
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Plot 7-1081. ANTENNA WF7A (PK & AVG, CH.60, 802.11AX(SU), MCS4)
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Plot 7-1082. ANTENNA WF7A (PK & AVG, CH.60, 802.11AX(SU), MCS11)
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Plot 7-1084. ANTENNA WF7A (PK & AVG, CH.64, 802.11AX(SU), MCS4)

Peak: 5351.00 MHz, 67.40 dBuV/m
Avg: 5350.00 MHz, 51.07 dBuV/m
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Plot 7-1085. ANTENNA WF7A (PK & AVG, CH.64, 802.11AX(SU), MCS11)
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Plot 7-1083. ANTENNA WF7A (PK & AVG, CH.64, 802.11AX(SU), MCS2)

Frequency (MHz)

Frequency (MHz)

MCS2)

Plot 7-1086. ANTENNA WF7A (PK & AVG, CH.100, 802.11AX(SU),
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RBW: 1 MHz  pegk: 5467.00 MHz, 62.32 dBuV/m RBW: 1 MHz  pegk: 5468.75 MHz, 63.08 dBuV/m
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Plot 7-1090. ANTENNA WF7A (PK & AVG, CH.104, 802.11AX(SU), MCS11)
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Plot 7-1087. ANTENNA WF7A (PK & AVG, CH.100, 802.11AX(SU), MCS4)
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Plot 7-1091. ANTENNA WF7A (PK, CH.136, 802.11AX(SU), MCS2)
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Plot 7-1088. ANTENNA WF7A (PK & AVG, CH.100, 802.11AX(SU), MCS11)
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Plot 7-1089. ANTENNA WF7A (PK & AVG, CH.104, 802.11AX(SU), MCS4) Plot 7-1092. ANTENNA WF7A (PK, CH.136, 802.11AX(SU), MCS4)
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Trace: MaxHold RBW: 1 MHz 5731.00 MHz Trace: MaxHold RBW: 1 MHz 5727.75 MHz
Detector: PK VBW: 3 MHz < Detector: PK VBW: 3 MHz 4
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Plot 7-1093. ANTENNA WF7A (PK, CH.136, 802.11AX(SU), MCS11)

Trace: MaxHold

Frequency (MHz)

RBW: 1 MHz

Frequency (MHz)

Plot 7-1096. ANTENNA WF7A (PK, CH.140, 802.11AX(SU), MCS11)

5725.25 MHz Trace: MaxHold RBW: 1 MHz 5739.70 MHz
Detector: PK VBW: 3 MHz Detector: PK VBW: 3 MHz
PASS Offset: 15.5d8 SWT: 1.0ms 62.87 dBuV/m 130 PASS Offset: 18.4d8 SWT: 1.0ms 117.36 dBuV/m
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Plot 7-1094. ANTENNA WF7A (PK, CH.140, 802.11AX(SU), MCS2)
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Trace: MaxHold
Detector: PK

Frequency (MHz)

RBW: 1 MHz
VBW: 3 MHz

5740.50 MHz
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Trace: MaxHold
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RBW: 1 MHz
VBW: 3

Plot 7-1097. ANTENNA WF7A (PK, CH.149, 802.11AX(SU), MCS2)

5743.90 MHz
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Offset: 15.6d8 SWT: 1.0ms 63.02 dBuV/m 130 Offset: 18.4d8 SWT: 1.0ms 118.01 dBuV/m
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Plot 7-1095. ANTENNA WF7A (PK, CH.140, 802.11AX(SU), MCS4)

Frequency (MHz)

5900

Frequency (MHz)

Plot 7-1098. ANTENNA WF7A (PK, CH

149, 802.11AX(SU), MCS4)
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Trace: MaxHold RBW: 1 MHz Trace: MaxHold RBW: 1 MHz
. PASS Detector: Pk Vel 3 Mz ?{‘-}473%;:\?/ s . PASS Detector: P Vel 3 Mz ??g“é%gﬁ@ -
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Plot 7-1099. ANTENNA WF7A (PK, CH.149, 802.11AX(SU), MCS11) Plot 7-1102. ANTENNA WF7A (PK, CH.165, 802.11AX(SU), MCS11)
Trace: M?xHold RBWE 1 MHz 5830.05 MHz
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Plot 7-1100. ANTENNA WF7A (PK, CH.165, 802.11AX(SU), MCS2)
Trace: M_axHoId RBWE 1 MHz 5824.10 MHz
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Plot 7-1101. ANTENNA WF7A (PK, CH.165, 802.11AX(SU), MCS4)
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7.6.8

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Peak Trace

PASS

Avg. Offset: 15,608 YBW: 3 MHz
Pegk Offset: 13,408 SWT: 1.0ms

RBW: 1 MHz

Peak: 5150.00 MHz, 62.96 dBuV/m
Avg: 5150.00 MHz, 50.82 dBpV/m
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Plot 7-1103. ANTENNA WF7A (PK & AVG, CH.38, 802.11N, MCS2)

Frequency (MHz)

RBW: 1 MHz

Antenna WF7a Radiated Band Edge Measurements (40MHz BW)

PASS

g RBW: 1 MHz

race
Avg. Offset: 14.408 YBW: 3 MHz
Pegk Offset: 14108 SWT: 1.0ms

Peak: 5150.00 MHz, 61.87 dBuV/m
Avg: 5148.25 MHz, 48.74 dBpuV/m
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Plot 7-1106. ANTENNA WF7A (PK & AVG, CH.46, 802.11N, MCS4)

A % A RBW: 1 MHz %
bl Rew: Peak: 5150.00 MHz, 62.40 dBuV/m hpi  RBW: Peak: 5352.00 MHz, 61.07 dBuV/m
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Plot 7-1104. ANTENNA WF7A (PK & AVG, CH.38, 802.11N, MCS4)
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Plot 7-1107. ANTENNA WF7A (PK & AVG, CH.54, 802.11N, MCS2)

verge Tr RBW: 1MHz  peak: 5149.00 MHz, 60.15 dBuV/m ermge T RBW: 1 MHz  peak: 5351.25 MHz, 62.64 dBuV/m
Peak Trace fa . Peak Trace fa ’
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Plot 7-1105. ANTENNA WF7A (PK & AVG, CH.46, 802.11N, MCS2)

Frequency (MHz)

Frequency (MHz)

Plot 7-1108. ANTENNA WF7A (PK & AVG, CH.54, 802.11N, MCS4)
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PASS e 1ss0

RBW: 1 MHz

RBW: 1MHz  peak: 5352.00 MHz,

63.63 dBuV/m
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PAS S :;Skor%?sfebl 15.4d8 VBW: 3 MHz

Peak: 5469.50 MHz, 63.27 dBuV/m

Pesk Offset- 15.1d8 SWT: 1.0ms _Avg: 5459.00 MHz, 50.49 dBuV/m

Pedk Offset- 15,648 SWT: 1.0ms _ Avg: 5350.00 MHz, 51.08 dBuV/m
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Plot 7-1109. ANTENNA WF7A (PK & AVG, CH.62, 802.11N, MCS2)

PE;k Trace RBW: 1 MHz

Avg. Offset: 15,908 YBW: 3 MHz
Pegk Offset: 13,648 SWT: 1.0ms
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Peak: 5350.50 MHz, 62.98 dBuVv/m
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Plot 7-1112. ANTENNA WF7A (PK & AVG, CH.102, 802.11N, MCS4)

PE;k Trace RBW: 1 MHz

Avg. Offset: 15.7a8 YBW: 3 MHz
Pegk Offset: 13,548 SWT: 1.0ms

Peak: 5468.00 MHz, 60.07 dBuV/m
Avg: 5451.00 MHz, 48.09 dBuV/m
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Plot 7-1110. ANTENNA WF7A (PK & AVG, CH.62, 802.11N, MCS4)
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Avg. Offset: 15.3d8 YBW: 3 MHz

PASS

Peak: 5470.00 MHz, 62.99 dBuV/m
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Plot 7-1113. ANTENNA WF7A (PK & AVG, CH.110, 802.11N, MCS2)

Pﬁ‘ak r!;ﬂc RBW: 1 MHz

Peak: 5469.50 MHz, 63.17 dBpuV/m
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Plot 7-1111. ANTENNA WF7A (PK & AVG, CH.102, 802.11N, MCS2)

Frequency (MHz)

Plot 7-1114. ANTENNA WF7A (PK & AVG, CH.110, 802.11N, MCS4)
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Trace; Matold  RBW: 1 MHz 5735.00 MHz Trace: MaxHold  RBW: 1 MHz 5586.75 MHz
PASS Detector: P Vel 3 Mz 81.43 dByV/m 130.PASS Detector: Pk Vel 3 Mz 39.31 dBuV/m
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Plot 7-1115. ANTENNA WF7A (PK, CH.126, 802.11N, MCS4) Plot 7-1118. ANTENNA WF7A (PK, CH.151, 802.11N, MCS2)
Trace: M?xHold RBWE 1 MHz 5727.25 MHz Trace: M?xHold RBWE 1 MHz 5648.00 MHz
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Plot 7-1116. ANTENNA WF7A (PK, CH.134, 802.11N, MCS2) Plot 7-1119. ANTENNA WF7A (PK, CH.151, 802.11N, MCS4)
Trace: M_axHold RBWE 1 MHz 5725.25 MHz Trace: M_axHold RBWE 1 MHz 5942.40 MHz
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Plot 7-1117. ANTENNA WF7A (PK, CH.134, 802.11N, MCS4) Plot 7-1120. ANTENNA WF7A (PK, CH.159, 802.11N, MCS2)
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769 Antenna WF7a Radiated Band Edge Measurements (80MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

e RBW: 1MHZ  peak: 5148.00 MHz, 61.51 dBuV/m . RBW: 1 MHz  pegk: 5350.25 MHz, 62.75 dBuV/m
Peak Trace fa . ™ . . Peak Trace fa . . ’ .
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Plot 7-1121. ANTENNA WF7A (PK & AVG, CH.42, 802.11AC, MCS2)

Frequency (MHz)

Plot 7-1124. ANTENNA WF7A (PK & AVG, CH.58, 802.11AC, MCS2)

i ol RBW:1MHZ  peak: 5149.25 MHz, 62.21 dBuV/m e ol RBW: 1 MHZ  peak: 5350.50 MHz, 64.03 dBuV/m
Peak Trace VBW: 3 MHz : 8 , 62. H Peak Trace VBW- Hz : B , 64. M
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Plot 7-1122. ANTENNA WF7A (PK & AVG, CH.42, 802.11AC, MCS4)
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Plot 7-1125. ANTENNA WF7A (PK & AVG, CH.58, 802.11AC, MCS4)

- RBW: 1MHz  peak: 5141.25 MHz, 61.82 dBuV/m - RBW: 1MHz  peak: 5364.50 MHz, 67.65 dBuV/m
Peak Trace fa . o . - Peak Trace fa . . . b
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Plot 7-1123. ANTENNA WF7A (PK & AVG, CH.42, 802.11AC, MCS9)

Frequency (MHz)

Plot 7-1126. ANTENNA WF7A (PK & AVG, CH.58, 802.11AC, MCS9)
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. ; RBW: 1 MHz  pegk: 5468.50 MHz, 63.20 dBuV/m - . RBW: 1 MHz  pegk: 5467.00 MHz, 60.11 dBuV/m
Peak Trace o ’ Peak Trace o .
PASS avo, offset 15,248 YEW: SMHZ )0 5458 00 MHZ, 51.23 dBuV/m PASS avo, offset: 15,78 YEW: SMHZ )0 5455 50 MHz, 48.92 dBuV/m
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Plot 7-1127. ANTENNA WF7A (PK & AVG, CH.106, 802.11AC, MCS2) Plot 7-1130. ANTENNA WF7A (PK & AVG, CH.122, 802.11AC, MCS2)
orrig: b RBW: 1 MHZ  peak: 5465.00 MHz, 62.90 dBuV/m Trace: MaxHold ~ RBW: 1 MHz 5830.50 MHz
Peak Trace fa . . .
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Plot 7-1128. ANTENNA WF7A (PK & AVG, CH.106, 802.11AC, MCS4) Plot 7-1131. ANTENNA WF7A (PK, CH.122, 802.11AC, MCS2)
remge e RBW: 1MHz  peak: 5468.00 MHz, 62.54 dBuV/m remge e RBW: 1MHz  peak: 5466.00 MHz, 61.22 dBuV/m
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Plot 7-1129. ANTENNA WF7A (PK & AVG, CH.106, 802.11AC, MCS9) Plot 7-1132. ANTENNA WF7A (PK & AVG, CH.122, 802.11AC, MCS4)
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Trace: MaxHold RBW' 1 MHz 5730‘50 MHZ
PASS pgetectorex *  vaw: 3wz 62.29 dBuV/m
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Plot 7-1133. ANTENNA WF7A (PK, CH.122, 802.11AC, MCS4)
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Plot 7-1134. ANTENNA WF7A (PK & AVG, CH.122, 802.11AC, MCS9)

Trace: MaxHold RBW: 1 MHz 5730.50 MHz
Detector: PK VBW: 3 MHz 3
PASS Offset: 15.5d8 SWT: 1.0ms 63.49 dBuV/m
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Plot 7-1135. ANTENNA WF7A (PK, CH.122, 802.11AC, MCS9)
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Plot 7-1136. ANTENNA WF7A (PK, CH.155, 802.11AC, MCS2)

Trace: M?xHold RBWE 1 MHz 6002.60 MHz
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Plot 7-1137. ANTENNA WF7A (PK, CH.155, 802.11AC, MCS2)
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Plot 7-1138. ANTENNA WF7A (PK, CH.155, 802.11AC, MCS4)
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Plot 7-1139. ANTENNA WF7A (PK, CH.155, 802.11AC, MCS4) Plot 7-1142. ANTENNA WF7A (PK & AVG, CH.42, 802.11AX(SU), MCS2)
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Plot 7-1140. ANTENNA WF7A (PK, CH.155, 802.11AC, MCS9) Plot 7-1143. ANTENNA WF7A (PK & AVG, CH.42, 802.11AX(SU), MCS4)
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Plot 7-1141. ANTENNA WF7A (PK, CH.155, 802.11AC, MCS9) Plot 7-1144. ANTENNA WF7A (PK & AVG, CH.42, 802.11AX(SU),
MCS11)
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Plot 7-1145. ANTENNA WF7A (PK & AVG, CH.58, 802.11AX(SU), MCS2) Plot 7-1148. ANTENNA WF7A (PK & AVG, CH.106, 802.11AX(SU), MCS2)
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Plot 7-1146. ANTENNA WE7A (PK & AVG, CH.58, 802.11AX(SU), MCS4) Plot 7-1149. ANTENNA WF7A (PK & AVG, CH.106, 802.11AX(SU), MCS4)
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Plot 7-1150. ANTENNA WF7A (PK & AVG, CH.106, 802.11AX(SU), MCS11
Plot 7-1147. ANTENNA WF7A (PK & AVG, CH.58, 802.11AX(SU), MCS11) © ( sV )
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Plot 7-1151. ANTENNA WF7A (PK & AVG, CH.122, 802.11AX(SU), MCS2) Plot 7-1154. ANTENNA WF7A (PK, CH.122, 802.11AX(SU), MCS4)
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Plot 7-1152. ANTENNA WF7A (PK, CH.122, 802.11AX(SU), MCS2) Plot 7-1155. ANTENNA WF7A (PK & AVG, CH.122, 802.11AX(SU), MCS11)
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Plot 7-1153. ANTENNA WF7A (PK & AVG, CH.122, 802.11AX(SU), MCS4)

Plot 7-1156. ANTENNA WF7A (PK, CH.122, 802.11AX(SU), MCS11)
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Plot 7-1157. ANTENNA WF7A (PK, CH.155, 802.11AX(SU), MCS2) Plot 7-1160. ANTENNA WF7A (PK, CH.155, 802.11AX(SU), MCS4)
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Plot 7-1158. ANTENNA WF7A (PK, CH.155, 802.11AX(SU), MCS2) Plot 7-1161. ANTENNA WF7A (PK, CH.155, 802.11AX(SU), MCS11)
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Plot 7-1159. ANTENNA WF7A (PK, CH.155, 802.11AX(SU), MCS4) Plot 7-1162. ANTENNA WF7A (PK, CH.155, 802.11AX(SU), MCS11)
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7.6.10 Antenna WF7a Radiated Band Edge Measurements (160MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9
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Plot 7-1163. ANTENNA WF7A (PK & AVG, CH.50, 802.11AC, MCS2)
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Plot 7-1164. ANTENNA WF7A (PK & AVG, CH.50, 802.11AC, MCS2)
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Plot 7-1166. ANTENNA WF7A (PK & AVG, CH.50, 802.11AC, MCS4)

RBW: 1MHZ  peak: 5135.75 MHz, 62.02 dBuV/m
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Plot 7-1167. ANTENNA WF7A (PK & AVG, CH.50, 802.11AC, MCS9)
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Plot 7-1165. ANTENNA WF7A (PK & AVG, CH.50, 802.11AC, MCS4)

Frequency (MHz)

5300

5325 5350 5375
Frequency (MHz)

5400 5425 5450 5475

Plot 7-1168. ANTENNA WF7A (PK & AVG, CH.50, 802.11AC, MCS9)
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Plot 7-1169. ANTENNA WF7A (PK & AVG, CH.114, 802.11AC, MCS2)
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Plot 7-1170. ANTENNA WF7A (PK, CH.114, 802.11AC, MCS2)
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Plot 7-1171. ANTENNA WF7A (PK & AVG, CH.114, 802.11AC, MCS4)
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Plot 7-1172. ANTENNA WF7A (PK, CH.114, 802.11AC, MCS4)
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Plot 7-1173. ANTENNA WF7A (PK & AVG, CH.114, 802.11AC, MCS9)
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Plot 7-1174. ANTENNA WF7A (PK, CH.114, 802.11AC, MCS9)
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Plot 7-1175. ANTENNA WF7A (PK & AVG, CH.50, 802.11AX(SU), MCS2)
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Plot 7-1176. ANTENNA WF7A (PK & AVG, CH.50, 802.11AX(SU), MCS2)
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Plot 7-1177. ANTENNA WF7A (PK & AVG, CH.50, 802.11AX(SU), MCS4)
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Plot 7-1178. ANTENNA WF7A (PK & AVG, CH.50, 802.11AX(SU), MCS4)
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Plot 7-1179. ANTENNA WF7A (PK & AVG, CH.50, 802.11AX(SU),
MCS11)
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Plot 7-1180. ANTENNA WF7A (PK & AVG, CH.50, 802.11AX(SU),
MCS11)
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RBW: 1 MHZ  peak: 5467.50 MHz, 61.51 dBuV/m Trace: MaxH°'d RBW: 1 MHz 5728.00 MHz
VBW: 3 MHz P 5 » i Detector: P VBW: 3 MHz
PASS :;gk%f,fgg‘. 12998 Swr: 1.0ms _ Avg: 5453.50 MHz, 50.72 dBuV/m PASS Offset: 15. § B SWT: 1.0ms 63.45 dBuV/m
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Plot 7-1181. ANTENNA WF7A (PK & AVG, CH.114, 802.11AX(SV),

Plot 7-1184. ANTENNA WF7A (PK, CH.114, 802.11AX(SU), MCS4)

MCS2)
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Fequencymtiz) Plot 7-1185. ANTENNA WF7A (PK & AVG, CH.114, 802.11AX(SU),
Plot 7-1182. ANTENNA WF7A (PK, CH.114, 802.11AX(SU), MCS2) MCS11)
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Plot 7-1183. ANTENNA WF7A (PK & AVG, CH.114, 802.11AX(SU), Plot 7-1186. ANTENNA WF7A (PK, CH.114, 802.11AX(SU), MCS11)
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7.6.11 Antenna WF2a Radiated Band Edge Measurements (20MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9

RBW: 1MHz  peak: 5148.75 MHz, 63.63 dBuV/m RBW: 1MHz  peak: 5103.25 MHz, 58.62 dBuV/m
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Plot 7-1187. ANTENNA WF2A (PK & AVG, CH.36, 802.11N, MCS2) Plot 7-1190. ANTENNA WF2A (PK & AVG, CH.40, 802.11N, MCS2)
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Plot 7-1188. ANTENNA WF2A (PK & AVG, CH.36, 802.11N, MCS4) Plot 7-1191. ANTENNA WF2A (PK & AVG, CH.40, 802.11N, MCS4)
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Plot 7-1189. ANTENNA WF2A (PK & AVG, CH.36, 802.11N, MCS7) Plot 7-1192. ANTENNA WF2A (PK & AVG, CH.40, 802.11N, MCS7)
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RBW: 1 MHz

PASS KCS*o%?s‘ex 147 VBW: 3 MHz

Peak Offset: 15,048 SWT: 1.0ms

Peak: 5445.25 MHz, 59.64 dBuV/m
Avg: 5352.00 MHz, 48.46 dBuV/m
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Plot 7-1193. ANTENNA WF2A (PK & AVG, CH.60, 802.11N, MCS2)
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Plot 7-1194. ANTENNA WF2A (PK & AVG, CH.60, 802.11N, MCS4)
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Plot 7-1195. ANTENNA WF2A (PK & AVG, CH.60, 802.11N, MCS7)
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Plot 7-1196. ANTENNA WF2A (PK & AVG, CH.64, 802.11N, MCS2)
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RBW: 1 MHZ Peak: 5350.00 MHz, 64.55 dBuV/m

Avg: 5350.00 MHz, 50.95 dBuV/m

S

-
S
o

T

-
~
o

100

@
S

Field Strength (dBuV/m)

@
=3

40

.-

e o RO e 8

5225 5250

5275

5300

5325 5350 5375
Frequency (MHz)

5400 5425 5450 5475

Plot 7-1197. ANTENNA WF2A (PK & AVG, CH.64, 802.11N, MCS4)
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Plot 7-1198. ANTENNA WF2A (PK & AVG, CH.64, 802.11N, MCS7)
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. > RBW: 1 MHz 5
PASS feak fioce o 4 VBW: 3 MHz Peak: 5469.50 MHz, 63.30 dBuV/m

Avg.

Peak Offset: 15,548 SWT: 1.0ms

Avg: 5457.00 MHz, 48.59 dBuV/m

=
&
13

-
N
o

-
o
=3

80

Field Strength (dBuV/m)

60

40

Field Strength (dBuV/m)

5345 5370 5395 5420

Plot 7-1199. ANTENNA WF2A (PK & AVG, CH.100, 802.11N, MCS2)
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Plot 7-1200. ANTENNA WF2A (PK & AVG, CH.100, 802.11N, MCS4)
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Plot 7-1201. ANTENNA WF2A (PK & AVG, CH.100, 802.11N, MCS7)
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Plot 7-1202. ANTENNA WF2A (PK & AVG, CH.104, 802.11N, MCS4)
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Plot 7-1203. ANTENNA WF2A (PK & AVG, CH.104, 802.11N, MCS7)

Trace: MaxHold RBW: 1 MHz 5848.75 MHz
Detector: PK VBW: 3 MHz 3
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Plot 7-1204. ANTENNA WF2A (PK, CH.136, 802.11N, MCS4)
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Trace: MaxHold ~ RBW: 1 MHz 5788.75 MHz Trace: MaxHold  RBW: 1 MHz 5725.75 MHz
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Plot 7-1205. ANTENNA WF2A (PK, CH.136, 802.11N, MCS7) Plot 7-1208. ANTENNA WF2A (PK, CH.140, 802.11N, MCS7)
Trace: M?xHold RBWE 1 MHz 5726.50 MHz Trace: M?xHold RBWE 1 MHz 5746.35 MHz
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Plot 7-1206. ANTENNA WF2A (PK, CH.140, 802.11N, MCS2) Plot 7-1209. ANTENNA WF2A (PK, CH.149, 802.11N, MCS2)
Trace: M_axHold RBWE 1 MHz 5726.50 MHz Trace: M_axHold RBWE 1 MHz 5744.25 MHz
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Plot 7-1207. ANTENNA WF2A (PK, CH.140, 802.11N, MCS4) Plot 7-1210. ANTENNA WF2A (PK, CH.149, 802.11N, MCS4)
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Trace: MaxHold  RBW: 1 MHz 5559.45 MHz TrackiMudiold,  RBWOLIME 5957.45 MHz
130-PASS Detector: PK VBW: 3 Mz 5921 dBUV/m 130-PASS Detector Pke oW 3Mhz 59.03 dBuV/m
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Plot 7-1211. ANTENNA WF2A (PK, CH.149, 802.11N, MCS7) Plot 7-1214. ANTENNA WF2A (PK, CH.165, 802.11N, MCS7)
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Plot 7-1212. ANTENNA WF2A (PK, CH.165, 802.11N, MCS2) Plot 7-1215. ANTENNA WF2A (PK & AVG, CH.36, 802.11AX(SU), MCS2)
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Plot 7-1213. ANTENNA WF2A (PK, CH.165, 802.11N, MCS4) Plot 7-1216. ANTENNA WF2A (PK & AVG, CH.36, 802.11AX(SU), MCS4)
FCC ID: BCGA2898 MEASUREMENT REPORT Approved by:
IC: 579C-A2898 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
" P . Page 429 of 547
1C2311270065-11-R1.BCG 11/29/2024 - 1/15/2024 Tablet Device

V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact
ct.info@element.com.




@ clement

PASS

Peak Trace
Avg, Offset: 14.7d8

RBW: 1 MHz
VBW: 3 MHz

Peak: 5149.50 MHz, 67.40 dBuV/m
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Peak Trace
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Plot 7-1217. ANTENNA WF2A (PK & AVG, CH.36, 802.11AX(SU), Plot 7-1220. ANTENNA WF2A (PK & AVG, CH.40, 802.11AX(SUV),
MCS11) MCS11)
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Plot 7-1218. ANTENNA WF2A (PK & AVG, CH.40, 802.11AX(SU), MCS2)
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Plot 7-1221. ANTENNA WF2A (PK & AVG, CH.60, 802.11AX(SU), MCS2)
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Plot 7-1219. ANTENNA WF2A (PK & AVG, CH.40, 802.11AX(SU), MCS4)
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Plot 7-1222. ANTENNA WF2A (PK & AVG, CH.60, 802.11AX(SU), MCS4)
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Plot 7-1223. ANTENNA WF2A (PK & AVG, CH.60, 802.11AX(SU),
MCS11)
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Plot 7-1224. ANTENNA WF2A (PK & AVG, CH.64, 802.11AX(SU), MCS2)
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Plot 7-1225. ANTENNA WF2A (PK & AVG, CH.64, 802.11AX(SU), MCS4)
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Plot 7-1226. ANTENNA WF2A (PK & AVG, CH.64, 802.11AX(SUV),
MCS11)
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Plot 7-1227. ANTENNA WF2A (PK & AVG, CH.100, 802.11AX(SU),

MCS2)
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Plot 7-1228. ANTENNA WF2A (PK & AVG, CH.100, 802.11AX(SU),
MCS4)
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Plot 7-1229. ANTENNA WF2A (PK & AVG, CH.100, 802.11AX(SU),
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Plot 7-1232. ANTENNA WF2A (PK, CH.136, 802.11AX(SU), MCS2)
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Plot 7-1230. ANTENNA WF2A (PK & AVG, CH.104, 802.11AX(SV),
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Plot 7-1231. ANTENNA WF2A (PK & AVG, CH.104, 802.11AX(SUV),

MCS11)
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Plot 7-1233. ANTENNA WF2A (PK, CH.136, 802.11AX(SU), MCS4)
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Plot 7-1234. ANTENNA WF2A (PK, CH.136, 802.11AX(SU), MCS11)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

(CERTIFICATION)

MEASUREMENT REPORT

Approved by:
Technical Manager

Test Report S/N:
1C2311270065-11-R1.BCG

Test Dates:
11/29/2024 - 1/15/2024

EUT Type:
Tablet Device

Page 432 of 547

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Trace: MaxHold RBW: 1 MHz Trace: MaxHold RBW: 1 MHz
PASS Detector: P YBW: 3 iz g;?ZBiZdSBr\”; . PASS Dgetec(o!r FKE Vgevavf 13'54""'52 22.2675‘%03:14\}/-‘/?!1
140 120
E € 1101
> >
é 120 é 100
E £ 80
w w
3 804 3 70
- - 60
60 A
50 4
5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850 5550 5585 5620 5655 5690 5725 5760 5795 5830 5865 5900
Frequency (MHz) Frequency (MHz)
Plot 7-1235. ANTENNA WF2A (PK, CH.140, 802.11AX(SU), MCS2) Plot 7-1238. ANTENNA WF2A (PK, CH.149, 802.11AX(SU), MCS2)
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Plot 7-1236. ANTENNA WF2A (PK, CH.140, 802.11AX(SU), MCS4) Plot 7-1239. ANTENNA WF2A (PK, CH.149, 802.11AX(SU), MCS4)
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Plot 7-1237. ANTENNA WF2A (PK, CH.140, 802.11AX(SU), MCS11) Plot 7-1240. ANTENNA WF2A (PK, CH.149, 802.11AX(SU), MCS11)
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Plot 7-1241. ANTENNA WF2A (PK, CH.165, 802.11AX(SU), MCS2)
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Plot 7-1242. ANTENNA WF2A (PK, CH.165, 802.11AX(SU), MCS4)
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Plot 7-1243. ANTENNA WF2A (PK, CH.165, 802.11AX(SU), MCS11)
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7.6.12 Antenna WF2a Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]
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Plot 7-1244. ANTENNA WF2A (PK & AVG, CH.38, 802.11N, MCS2) Plot 7-1247. ANTENNA WF2A (PK & AVG, CH.46, 802.11N, MCS4)
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Plot 7-1245. ANTENNA WF2A (PK & AVG, CH.38, 802.11N, MCS4) Plot 7-1248. ANTENNA WF2A (PK & AVG, CH.54, 802.11N, MCS2)
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Plot 7-1246. ANTENNA WF2A (PK & AVG, CH.46, 802.11N, MCS2) Plot 7-1249. ANTENNA WF2A (PK & AVG, CH.54, 802.11N, MCS4)
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